ssomonas. FCC TEST REPORT

Report No. : FR452305B

59

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 4_5775MHz

ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
'l
3 i
B i
3 L3 B
Bt H l | R UHI3
s e _
A a0
At L
458 W
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 S0.G0 60.02 G0 .08 .33 A5 1LE3 B.49 0.0 3 25 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565022 57.95 66.37 -10.42 48.12 34.88 11.87 36.12 @0.08 311 245 PEMK - . . . .
3 S765.82 68.09 10671 -38.62 58.99 34.93 1LIS %.98 0.00 311 M5 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.68 73.30 116.83 -43.53 64.45 34.94 1117 37.26 0.00 311 M5 PEM 1 5775.00 119,91 ---vvm woeee 102,56 4.9 1123 37.86 0.0 311 245 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
I S S A ]
48 L/\_J
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 10117 --vnev oomeee 92,59 4.9 1128 37.58 0.00 311 245 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

975 A.[\W ﬂf\ﬂ \\
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N WW 2 4

Lol o
W f i "
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Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 54.58 110.9 -56.40 47.42 35.07 1134 39.33 8.8 311 245 PEMK
5874.60 56.31185.41 -49.19 49.17 35.89 1135 39.30 @.08 311 45 PEMK
5925.60 55.41 66.20 -12.79 48.10 35.13 11.48 39.22 8.8 311 245 PEM
5040.60 56.38 66.20 -11.82 49.80 35.15 11.42 39.19 6.8 311 245 PEMK

PR
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59
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 4_5775MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
R +
\
3 i
B 34
L3 B
= T ML L L3
Mo i B =
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEGD GLER G0 -6.30 5000 AT LI W05 0.00 189 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565222 6L.75 69.86 -B.11 51.94 34.88 11.88 36.15 @.08 169 0 PEAK - . . . .
3 S706.60 .63 10715 -5.50 72.55 .93 1LIS 37.00 0.00 169 B PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.00 61.99 110.9 -29.08 73.01 3494 1L17 7.2 6.00 169 0 PEAK 1 5775.00 117,50 ----vn wmeee- 108,92 3.9 1120 37.58 0.80 169 B PEAK
11"Le\iel (dBuVim)
134 1
i
i3
Al
A R F N E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 107,03 ----vv -onee- 98.45 4.9 1128 37.58 0.00 169 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

1 Level (dBuVim)

138 FET )

(LA

975

WMMMW ‘ L h i 4

A ek g S LY
3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5020, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 5855.60 68.57 116.99 -50.33 53.49 35.07 1134 39.33 @.60 169 @ PEAK
1 5862.60 63.68 186.77 -45.17 56.50 35.08 11.34 9.3 @.0 169 @ PEAK
3 5925.60 55.63 66.20 -12.5) 48.34 35.13 1140 39.21 €.60 169 @ PEAK
4 5943.22 56.76 68.28 -11.44 49.36 35.16 11.42 39.18 .08 169 @ PEAK
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Report No. : FR452305B

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 1_5775MHz

ANT CDD 154T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
frid 1138 1
Iy
915
i
B
L3 B
Bty 3 | | iR UNI3
vy f“ m‘L‘AJWMI 5.0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSEmED 60.03 GO0 .00 538 A5 LM B.O3 000 05 246 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.22 58.38 66.37 -9.99 48.55 34.88 11.67 36.12 .08 295 246 PEAK - . . . .
3 OSTA4 6123 106.49 -45.26 5212 34.93 LIS 36.97 0.00 295 M5 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572141 63.33 114.14 -50.81 54.46 34.94 1117 37.24 0.00 295 246 PEM 1 5775.00 109,39 ---vev woeeee 101,04 4.9 1123 37.86 0.80 295 246 PEAK
11"Le\iel (dBuVim)
134
1
i
i3
]
I R S S )
48 L/____,
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 10,37 ----vv -enem- 92.02 4.9 1123 37.86 0.00 295 246 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Horizontal Fundamental

1 Level (dBuVim)
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Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 55.02 110.9 -55.88 47.94 35.07 1134 39.33 8.08 295 46 PEMK
5871.42 57.73 186.30 -48.57 50.60 35.88 11.35 39.30 @.08 295 46 PEMK
5923.80 56.98 69.89 -12.19 49.59 35.13 11.48 39.22 B.08 295 46 PEM
5933.42 56.79 66.20 -11.41 49.44 3514 1141 39.20 0.08 295 46 PEMK

PR
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sPoRTON LAS. Report No. : FR452305B
60
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_PC 20MHz,Loc 1_5775MHz
ANT CDD 154T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
T
M
3 i
"3 :
MM/ ik
e L (L L N ¥ N U
e Al el a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddn e B &0 @h & & & o L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSERAD 613 GO0 6.0 5203 A5 L83 B.O3 000 180 89 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5651.80 60.45 69.54 -9.09 50.65 34.88 11.67 36.15 @0.08 180 99 PEAK - . . . .
3 OSM7.80 811111028 -19.17 7218 34.94 1L17 3718 0.00 160 99 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 75.03 110.9 -35.87 66.14 34.94 1117 37.22 6.06 180 99 PEM 1 5775.00 116,07 ----vv woeee- 107.89 34.99 114 3505 0.0 log 99 PE
11"Le\iel (dBuVim)
134 1
i
i3
]
A R S S E— )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 10679 ----vv -vnee- 98.37 34.97 1.2 3.7 0.00 100 99 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

1 Level (dBuVim)

m Ve |

il
I
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] ‘ -FE Y

3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5020, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5854.60 68.46 111.81 -43.35 61.38 35.07 11.34 39.33 4.8 lee 99 PEMK
5855.60 66.69 110.9 -44.21 59.61 35.07 11.34 39.33 @.08 1@ 99 PEMK
5925.60 54.36 66.20 -13.84 47.85 35.13 11.48 39.22 6.8 lee 99 PEM
5933.42 58.33 66.20 -0.87 50.98 35.14 1141 39.20 6.8 1o 99 PEMK

PR
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Report No. : FR452305B

92
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
813 813
U-HIA-U-H-28-Upn-2C l | 7 UM UNLC
650 50
vt e
48 48
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5880.64 57.9 74.00 -16.10 49.77 34.34 10.54 3675 0.0 101 166 PEAK 1 5240.00 11579 --veev oomeee 107,11 34.50 19.69 36,50 0.00 101 166 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
U242 AVG) L L N1 2A A0
4 ! 3
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5893.60 46.76 54.00 -7.24 38.59 34.35 10.55 3673 @.00 1Al 166 AVERAGE 1 5240.00 107,52 ----ev -emee- 98.84 34.50 10.69 36,51 0.00 101 166 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Horizontal Fundamental
mLeveI(d&Nhn)
1138 *\
15 ,\
03
ﬂ -HI1-U-H0-2A-U1-2C
il I
850 i
w Mot LA Ao
Peak Blank
35
163
540 5204, 538, 531 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 544834 57.65 74.00 -16.35 48.36 34.69 10.83 36.23 @0.00 1Al 166 PEAK

Lol

134

U-N-1--N-2-U--2C AV )

@4 1

Av Blank
9 18

163

540 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5399.86 45.11 54.00 -8.89 36.08 34.64 1077 3638 @0.60 101 166 AVERAGE
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ssomonas. FCC TEST REPORT

Report No. : FR452305B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
813 813
l | 1 UM NLAALLC
650 50 W
48 48
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5893.12 68.91 74.00 -13.09 52.74 34.35 10.55 36.73 0.0 108 173 PEMK 1 5240.00 121,81 ----vv =vnee- 11316 34.49 10.68 36,52 0.00 100 173 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
45 95
813 813
650 50
U242 AVG) L L U822
s ‘ s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5e93.60 48.72 54.00 -5.28 40.55 34.35 10.55 3673 @.00 109 173 AVERAGE 1 5240.00 112,95 ---eev ooneee 104,38 34,49 10.68 36,52 0.00 100 173 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

LHLMNMWM

1138 \|

915 ,\

B3 u‘\fJ'

UA-U-NLZA-UAILZC

650 “épm 1

a Wit bt M««WM.‘.‘. i
Peak Blank

35

163

540 5264, 5326, 5372 5416, 5460

Frequency (VHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 539.86 61.48 74.00 -12.52 52.37 34.64 10.77 3638 000 18 173 PEMC

LHLM(‘IMWM
138
a5 \
03
850 \\
1 U124 V)
48 i —
Avg Blank
35
163
540 5204, 538, 531 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5395.5 50.30 54.00 -1.70 4128 34.64 1077 3631 000 108 173 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-179 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s ’ y i
MMW*M MWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10480.00 45.63 68.20 -23.17 56.88 37.48 15.56 66.89 .00 === PEAK 1 10480.00 44.61 68.20 -23.59 58.46 37.48 15.56 66.89 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

<TX Beamforming mode>

Radiated Spurious Emission Test Modes

Mode Band (BGa:S) Antenna Modulation Channel @ Frequency g::: RU Remark
Mode 61 U-NII-1 5.15-5.25  TXBF1S4T @ 802.11be EHT20 36 5180 MCSO  Full RU -
Mode 62 U-NII-1 5.15-5.25  TXBF1S4T @ 802.11be EHT20 44 5220 MCSO  Full RU -
Mode 63 U-NII-1 5.15-5.25  TXBF1S4T @ 802.11be EHT20 48 5240 MCSO  FullRU -
Mode 64 U-NII-1 5.15-5.25 | TXBF1S4T  802.11be EHT40 38 5190 MCSO0 Full -
Mode 65 U-NII-1 5.15-5.25 | TXBF1S4T  802.11be EHT40 46 5230 MCSO0 Full -
Mode 66 U-NII-1 5.15-5.25 | TXBF1S4T  802.11be EHT80 42 5210 MCSO0 Full -
Mode 67 | U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT20 52 5260 MCSO  Full RU -
Mode 68 | U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT20 60 5300 MCSO  Full RU -
Mode 69 | U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT20 64 5320 MCSO  Full RU -
Mode 70 | U-NII-2A | 5.25-5.35 | TXBF1S4T  802.1l1be EHT40 54 5270 MCSO0 Full -
Mode 71 | U-NII-2A | 5.25-5.35 | TXBF1S4T  802.11be EHT40 62 5310 MCSO0 Full -
Mode 72 | U-NII-2A | 5.25-5.35 | TXBF1S4T  802.11be EHT80 58 5290 MCSO0 Full -
Mode 73 | U-NII-2A = 5.25-5.35 = TXBF1S4T @ 802.11be EHT160 50 5250 MCSO0 Full -
Mode 74 | U-NII-2C = 5.47-5.725 TXBF1S4T @ 802.11be EHT20 100 5500 MCSO0 Full -
Mode 75 | U-NII-2C = 5.47-5.725 TXBF1S4T @ 802.11be EHT20 116 5580 MCSO0 Full -
Mode 76 | U-NII-2C | 5.47-5.725 | TXBF1S4T  802.11be EHT20 140 5700 MCSO0 Full -
Mode 77 | U-NIl-2C | 5.47-5.725 | TXBF1S4T  802.11be EHT40 102 5510 MCSO0 Full -
Mode 78 | U-NII-2C | 5.47-5.725 | TXBF1S4T  802.11be EHT40 110 5550 MCSO0 Full -
Mode 79 | U-NII-2C | 5.47-5.725 | TXBF1S4T  802.11be EHT40 134 5670 MCSO Full -
Mode 80 | U-NII-2C | 5.47-5.725 | TXBF1S4T  802.11be EHT80 106 5530 MCSO Full -
Mode 81 | U-NII-2C | 5.47-5.725 | TXBF1S4T  802.11be EHT80 122 5610 MCSO Full -
Mode 82 | U-NII-2C | 5.47-5.725 | TXBF1S4T 802.11be EHT160 114 5570 MCSO0 Full -
Mode 83 | U-NII-2C | 5.725-5.85 TXBF1S4T | 802.11BE EHT20 144 5720 MCSO0 Full -
Mode 84 | U-NII-2C | 5.725-5.85 TXBF1S4T | 802.11BE EHT40 142 5710 MCSO0 Full -
Mode 85 | U-NII-2C | 5.725-5.85 = TXBF1S4T | 802.11BE EHT80 138 5690 MCSO Full -
Mode 86 U-NII-3 5.725-5.85 | TXBF1S4T  802.11BE EHT20 149 5745 MCSO Full -
Mode 87 U-NII-3 5.725-5.85 | TXBF1S4T  802.11BE EHT20 157 5785 MCSO0 Full -
Mode 88 U-NII-3 5.725-5.85 | TXBF1S4T  802.11BE EHT20 165 5825 MCSO0 Full -
Mode 89 U-NII-3 5.725-5.85 | TXBF1S4T  802.11BE EHT40 151 5755 MCSO0 Full -
Mode 90 U-NII-3 5.725-5.85 | TXBF1S4T  802.11BE EHT40 159 5795 MCSO0 Full -
Mode 91 U-NII-3 5.725-5.85 | TXBF1S4T  802.11BE EHT80 155 5775 MCSO0 Full -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B

Summary of each worse mode

Mode Modulation Ch. ('lz\;aqz) (dléi(/ellm) (dléhny;m) M(zrg)in Pol. Z?/Zk Result Remark
61 802.11be EHT20 | 36 | 10360.00 44.65 68.20 -23.55 H PEAK | Pass Harmonic
62 802.11be EHT20 | 44 | 10440.00 44.84 68.20 -23.36 H PEAK | Pass Harmonic
63 802.11be EHT20 | 48 | 10480.00 45.69 68.20 -22.51 H PEAK | Pass Harmonic
64 802.11be EHT40 | 38 | 10380.00 43.64 68.20 -24.56 \% PEAK Pass Harmonic
65 802.11be EHT40 | 46 | 10460.00 43.57 68.20 -24.63 \% PEAK Pass Harmonic
66 802.11be EHT80 | 42 | 10420.00 45.97 68.20 -22.23 H PEAK Pass Harmonic
67 802.11be EHT20 | 52 | 10520.00 44.57 68.20 -23.63 V | PEAK Pass Harmonic
68 802.11be EHT20 60 @ 10600.00 44.33 74.00 -29.67 \% PEAK @ Pass Harmonic
69 802.11be EHT20 64  10640.00 43.78 74.00 -30.22 H PEAK @ Pass Harmonic
70 802.11be EHT40 | 54 | 10540.00 43.75 68.20 -24.45 \% PEAK Pass Harmonic
71 802.11be EHT40 | 62 | 10620.00 42.93 74.00 -31.07 \% PEAK Pass Harmonic
72 802.11be EHT80 58 @ 10580.00 44 .81 68.20 -23.39 H PEAK @ Pass Harmonic
73 802 1ibe 50  10500.00  45.24 6820 2296 V PEAK Pass = Harmonic
74 802.11be EHT20 100 11000.00  44.61 7400 2939 H PEAK Pass  Harmonic
75 802.11be EHT20 116 @ 11160.00 44.92 74.00 -29.08 H PEAK Pass Harmonic
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Mode Modulation Ch. ('lz\;ﬁg) (dléfx;e/:n) (dIB_LnC;;m) M(?jré;)in Pol. 'I,D_\szk Result | Remark
76 | 802.11be EHT20 140 | 11400.00 44.63 74.00 -29.37 H PEAK Pass Harmonic
77 802.11be EHT40 102 | 11020.00 45.70 74.00 -28.30 H PEAK Pass Harmonic
78 802.11be EHT40 110 11100.00 45.79 74.00 -28.21 H PEAK Pass Harmonic
79 802.11be EHT40 134 11340.00 45.07 74.00 -28.93 H PEAK Pass Harmonic
80 |802.11be EHT80| 106 11060.00 45.42 74.00 -28.58 H PEAK Pass Harmonic
81 |802.11be EHT80| 122 11220.00 46.37 74.00 -27.63 \% PEAK Pass Harmonic
82 802.1lbe EHT160 114 | 11140.00 45.17 74.00 -28.83 H PEAK Pass Harmonic
83 |802.11BE EHT20 144 11440.00 44.94 74.00 -29.06 H PEAK Pass Harmonic
84 |802.11BE EHT40 142 11420.00 45.90 74.00 -28.10 H PEAK Pass Harmonic
85 802.11BE EHT80 138 11380.00 45.91 74.00 -28.09 H PEAK Pass Harmonic
86 802.11BE EHT20 149 5646.60 67.35 68.20 -0.85 \% PEAK Pass | Band Edge
86 802.11BE EHT20 149 11490.20 46.36 74.00 -27.64 \% Peak Pass Harmonic
87 802.11BE EHT20 157 | 5639.00 67.38 68.20 -0.82 \Y PEAK Pass | Band Edge
87 |802.11BE EHT20 157 11570.50 47.82 74.00 -26.18 \% Peak Pass Harmonic
88 |802.11BE EHT20| 165 | 5955.80 63.66 68.20 -4.54 H PEAK Pass | Band Edge
88 802.11BE EHT20 165 11650.00 47.97 54.00 -6.03 V AVERAGE Pass Harmonic
89 |802.11BE EHT40| 151 | 5650.15 67.85 68.31 -0.46 \% PEAK Pass | Band Edge
89 |802.11BE EHT40| 151 | 11510.00 43.14 74.00 -30.86 \% PEAK Pass Harmonic
90 |802.11BE EHT40| 159 | 5635.00 66.74 68.20 -1.46 \% PEAK Pass | Band Edge
90 |802.11BE EHT40| 159 | 11590.30 48.78 74.00 -25.22 \% Peak Pass Harmonic
91 |802.11BE EHT80| 155 | 5647.00 67.20 68.20 -1.00 \% PEAK Pass | Band Edge
91 |802.11BE EHT80| 155 | 11550.00 45.84 74.00 -28.16 H PEAK Pass Harmonic
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Radiated Spurious Emission Test plots

Pol. Horizontal Fundamental
mLeveHleNhn)
1134
915
B3
] L] i | DI 2A A2
650
88 it A g it
Peak Blank SZ‘WW
163
1000 . 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 518800 113,42 --veev ovmeee 104,93 .44 10.65 36.60 0.00 327 146 Peak
mLeveHleNhn)
1134
1
915
B3
650
L . U-NIA-U-NI-2A-U-NI-2CRVG)
44
b Ep—
Avg Blank u P ]
g
163
1000 . 00, 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5170.00 10371 ------ - 95.29 34.42 10.63 36.63 0.80 317 146 Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-184 of 293




ssamanas. FCC TEST REPORT
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Pol. Vertical Fundamental
mL&V&I{dMWﬂI}
1134
915
B3
] L] i | UAUNIL2A AL
650
488 -~ LY kb ! -
wMM A RHAR
Peak Blank SL‘WMW
163
1000 . 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5188.00 122,31 --ssev oomeee 113,82 3444 10.65 36.60 0.00 121 162 Peak
mL&V&I{dMWﬂI}
1134
915
B3
650
L L4 UM 2A-U-I-2CIAVG)
88 |
Avg Blank s ﬁwf“‘“w——m—’”) mad
g
163
1000 . 00, 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 518800 112.26 ------ - 193,71 34,44 10.65 36,68 0.00 121 162 Average
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s ‘ b j
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  #Pos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10368.00 44.65 68.20 -23.55 5.80 37.36 15.45 66.%6 .00 === PEAK 1 10360.00 44.45 68.20 -23.75 58.60 37.36 15.45 66.9 0.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
mLeweI{leNhn)
1134
915
B3
] L] i B UNN-ZAUNI-C]
650
et M ik
M W i i — il
Peak Blank
38
163
1000 . 300, 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5230.00 113,63 ---nvv -onee- 105.00 34.48 10.63 36.54 0.00 100 205 Peak
mLeweI{leNhn)
1134
915
B3
650
L L U-NIA-U-NI-2A-U-NI-2CIAVG)
s [
“_,m-l"h T
[ R
Avg Blank s e
163
1000 . 00, 400, 5800. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5230.00 103.62 ------ - 95.00 34.45 10.68 36.54 .60 108 205 Average
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Pol. Vertical Fundamental
mLeveI{leNhn)
1134
915
B3
] L] i 1 UNI-HI-ZAUNIL2C]
650
483 WW»““- P iy “M g
Peak Blank htie®
18
163
1000 . 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 520400 118,75 --vnev ovmees 119,06 3447 10.67 3655 0.00 211 0 Peak
mLeveI{leNhn)
1134 f
915
B3
650
L L UNIA-U-NI-2A-NI-2CIAVG)
il
488 — [ S
Avg Blank u T
163
1000 . 0. 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5224.00 108.84 ------ ------ 108.25 34.47 10.67 36,55 0.00 201 0 Average
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Repor
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s i b st
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10440.00 44.84 08.20 -23.36 56.80 37.44 15.50 66.92 .00 === PEAK 1 10440.00 44.49 68.20 -23.71 58.45 37.44 15.52 66.92 @.00 ---  --- PEAK
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Pol. Horizontal Fundamental
1E|.M{dmwml
1134
915
B3
] L] i L UNIE-NI-ZAUNIL2C]
650
it b
488 Mwww MMMW‘”M‘“MMWW«WW g™
Peak Blank 3LEW
163
1000 . 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5230.00 116,65 ===-er =eeee- 108.03 34.48 10.63 36,54 0.00 103 207 Peak
1E|.M{dmwml
1134
915
B3
650
[ L UNH-UN-2 U-HE-IC(WGi
e I I e S—
I
Avg Blank s e
163
1000 . 00, 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5230.00 10418 ------ - 95.48 3445 10.68 36.54 .60 103 207 Average
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Pol. Vertical Fundamental
mLeveHanWm)
1
1134
915
B3
] L] i AL UNE-NI-ZAUNI-2C]
650
488 A IMK‘MWW e MW o
Peak Blank WW
18
163
1000 . 300, 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5242.00 121,82 ---svv =enee- 1317 3449 10.68 36,52 0.00 200 0 Peak
mLeveHanWm)
1138 1
915
B3
M
L . UM 2A-U-NI-2CIAVG)
e L e,
._F_j“‘“ _'_‘_M;——n.._m,_n—
I
Avg Blank s i
163
1000 . 00, 400, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1524800 1121 ----ev oee- 102,53 34.50 10.69 36,51 0.00 202 0 Average
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak s 1‘ - b | T
T i it
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  #Pos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10480.00 45.69 68.20 -20.51 59.54 37.48 15.56 66.89 .00 === PEAK 1 1p480.00 45.49 068.20 -22.71 59.34 37.48 15.56 66.89 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
1 Level (dBuVim)
134
5
3
] | ] i | 7 UNHUNILZAN-
ﬁ:
W g e
' Wl A MMWM — T
Peak Blank u rald
1 ki
1000 200, 3400, 4600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wrdwin g 6 W B B & & m
1 5199.00 10716 -=---x =----- 98.74 34.42 10.63 36.63 0.00 108 197 PEAK
mLeveI(dBWﬂn)
134
91§
8.3
654
L L ULNIA-ANI-2A-U ML 2CHVE)
u : —
e R
/__HT_,.-—&“
Avg Blank u L
163
1000 0. 400, 400, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wedwhdwn B &N B 8 B B o gy
1 5199.08 97,68 ------ ------ B9.24 4.43 10.63 36.62 0.00 100 197 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
7 Level (dBuVim)
134
75
ik ‘
] ] i ‘ T UN-UNAUAI-2C
ﬁF
Sl me bl
I} WJ MW% o
Peak Blank -
3!
1 ki
1000 20, 3400, 4600, 5800, 1000
Frequency (MHz)
Linit Read At (able Presmp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B G ch B B B a g
1 5199.00 116,27 ===nnn -=enn- 167,78 444 1065 36.68 Q.08 108 164 PEAK
mLmI(dBWHn)
114
915
8.3
654
. L U2 LM *ﬁl
108 )
e |
_,.-—--.._.a-"‘m"'—-"—‘—“'
Avg Blank s T
163
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo dih &GN B B B B a b
1 519000 186,41 ---nnr =eeeen 97.97 34.43 10.63 36.62 0.80 108 164 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s b el Ak
g Ly
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10360.08 43.10 68.20 -25.10 57.20 37.38 15.47 66.95 @.00 -~ --- PEAK 1 10380.00 43.64 68.20 -24.56 57.74 37.38 15.47 66.95 @.08 ---  --- PEAK
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Pol. Horizontal Fundamental
0 Level (dBuVim)
1134
98
ik
| ] i LT UHUNZANI-C
ﬁﬁ
A b, A
n MW o oo !
Peak Blank e
3!
1 ki
1000 200, 5800. 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mol B 8 dl g 8 B B a dg
1523080 111,96 —----- ------ 103.34 3443 10.68 36.54 8.88 108 207 PEMK
" Level (dBuVim)
134
915
8.3
GF
L L UNIA-UAI-2A-U-0-2CEAG)
ol
b T |
[ R
Av Blank =
g 2w e
1 ki
1000 20. 3400, 4600, 5600, 1000
Frequency (MHz)
Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Modwndwe db o B & B B o gy
1 5230.0 16251 ------ ------ 93.89 34.48 10.68 36.54 @.00 100 207 AVERAGE
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Pol. Vertical Fundamental
i Level (dBuVim)
34
915
ik
] | ] i _r_ U-H-A-U-AT-2A-0-H-2C
6:
M Mw, A
I P i
Peak Blank T
3!
1 ki
1000 200, 400, 4600, 5600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G W B B B B om e
152300 118.72 - --oeee 110,66 34.49 10.69 36,50 0.00 19 @ PEA
" Leyel (dBuVim)
134
95
8.3
ﬁ:
. L ULNIA--AD-2A-U-HI-ZCANG)
gl j
e
f—uﬁ'—.—u
Av Blank T
¢} 2 T
1 il
1000 20, 300, 4600, 5600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  Tos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Wodhln i G b B B & 8 o dg
1 5230.00 188,15 ---nne woeeen 99.59 34.49 10.69 36,50 0.0 199 @ AVERAGE
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Pol. Horizontal Vertical
el B el B}
14 138
95 a5
iy U U NIZA NI B DRI ZA NI
m__U—I_Fﬂ__ I I [ em'_u—l_m__ I I

UM AL CVG) AL ALALCNG)

Peak f L
WWnM
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10460.08 43.21 68.20 -24.99 57.12 37.46 15.54 66.91 @.00 -~  --- PEAK 1 1p460.00 43.57 68.20 -24.63 57.48 37.46 15.54 66.91 0.00 -~  --- PEAC
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Pol. Horizontal Fundamental

" Level (d8uVim)

1134

15

8.3

| ] i | UNINIL2A-UN02C

ﬁF

n M_‘,“, e v WWMM s
Peak Blank o k"

1 ki

1000 200, 3400, 4600, 5600, 1000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m BV 8 dBwV dB/m B B B om deg
1 5210.00 167,84 ---=es -oeee- 99.39 34.43 10.64 36.62 0.0 88 129 PEAC

" Level (dBuim)

1138

95

#.3

N T B LT 2
)

e, S
| o e
Avg Blank o e

1 ki

1000 20 00, 4600, 1000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m o8 dBwv dB/m B B B o deg
1 5200.08 97,35 ---mmn --eeev 88,93 .42 10.63 36.63 0.0 300 129 AVERAGE
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Pol. Vertical Fundamental

3 Level (dBuVim)

1134

95

ik

| | ] i |7 DDA N2

ﬁl:

| WMM g A b
Peak Blank 0 i

1 ki

1000 1. 3400, 4600, 5800, 7000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuV/m  dB BV dB/m B B B m deg

1521000 163,09 ---ner -eeeee 9450 M.47 10.67 36,55 0.00 100 203 PEMK
mLevel{dthm]
134
1L
8.3
654
. L UM “‘"‘M@
108 ]
[ —
[ i R
Avg Blank s e
163
1000 200, 0. 4600, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wz dBuV/m dBuv/n  dB dBv dBfm B B A8 m deg
1 5200.08 94,83 ---emn -eeee- 86.34 3447 10.67 3655 0.00 100 203 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
1 gl 4
Peak e e ;
g I
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10420.00 45.97 68.20 -20.23 59.97 37.42 15.51 66.93 .00 === PEAK 1 10420.00 44.92 68.20 -23.28 58.92 37.42 15.51 66.93 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-201 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
mLeveHleNhn)
1134 1
915
B3
] L] i T UNNI-ZAUNILZC]
650
i » g Ao
Peak Blank SZ‘W
163
1000 . 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5266.00 167,75 =--ses -eeee- 99.03 .51 1070 3643 0.80 300 277 Pesk
mLeveHleNhn)
1134
1
915
B3
650
L . UM 2A--D-2CIANG)
m [—
I N mamet Nl
Avg Blank s el
163
1000 . 0. 4600, 5800. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5266.08 99.39 -=--e- --oee- 96.67 3451 10.7 36.49 .80 308 277 Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-202 of 293



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
1‘,wLewel{dlill\ll'lml
1
1134
915
B3
] L] i T UNNI-ZAUNILZC]
650
LMWMM bt bk
484 Mw" b bl i ot i
Peak Blank WW““
163
1000 0. 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5266.00 119.07 ------ ------ 119,35 M50 1070 36.49 0.0 211 0 Peak
1‘,wLewel{dlill\ll'lml
1134 1
915
B3
650
L L UNI-UN-2 U-HE-IC(AﬂGi
e I B
/H"‘w._,._._m_"— _"“'wfw
Avg Blank s T
163
1000 . 00, 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5266.00 167.85 ------ ----- 9913 3451 10.78 36.49 .80 21 @ Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-203 of 293




FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s WP b i
s Nt
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10520.08 44.45 68.20 -23.75 56.20 37.52 15.60 66.67 @.00 -~ --- PEAK 1 10520.00 44.57 68.20 -23.63 58.32 37.52 15.60 66.87 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-204 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
1‘,wLeweI{dl!ll\ll'lml
1134 1
915
B3
] L] i 1 UNNI-ZAUNIL2C]
650
S i
0 MMWMWW ——— it T
Peak Blank 3LEW
163
1000 . 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5290.00 116,45 ------ ------ 101,66 3454 10.71 36.46 0.00 300 181 Peak
1‘,wLeweI{dl!ll\ll'lml
1134
1
915
B3
650
L L UM 2A-U-I-2CIANG)
44
e P — T
Avg Blank s i
163
1000 . 0. 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5200.00 162,29 ------ ------ 93.50 4.5 10.71 36.46 .80 308 181 Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-205 of 293



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
mLeveHanWm)
1
1134
915
B3
] L] i 0 UNN-ZAUNI-2C]
650
18 W*“ i PP Wi
Peak Blank SZ‘W
163
1000 0. 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5308.00 119.14 ----on -ooe- 119,38 4.5 10.72 36.43 .00 26 0 Peak
mLeveHanWm)
1134 1
915
B3
650
L o U102 U-HE-IC{AWl
e L,
e e ]
I
Avg Blank s i
163
1000 . 00, 400, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5308.00 167.84 ------ ------ 99.00 3455 10.72 36.43 .80 206 @ Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C1-206 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak e A st n,,, y W“ WAoo
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 10609.08 43.49 74.80 -30.51 57.65 37.60 15.67 66.63 @.00 -~  --- PEAK 1 10609.00 44.33 74.80 -29.67 57.89 37.60 15.67 66.83 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-207 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

0 Level (dBuVim)

1

1134

I8

B3

] ] i U UIA--AI-2A--AI-2C

GK

[l il bt ot “MM\'WW‘ ks
Peak Blank 2 pahe

1 ki

1000 0. 3400, 4500, 5800, 1000

Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos TRos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m 0B dBwV dB/m OB B M8 o deg
1 5320.08 114.79 ------ ----o- 165.83 34.50 18.73 36.42 0.0 113 368 PEAK

1 Level (dBuVim)

138

a5

83

ﬁF

-BIA-U-H-28---2C A

_”_,—«J L,-Jm_,_w_/——h,_.,_..—-

T
Avg Blank o LT
1 k!
1000 20, 400, 4600, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo & oW g B B B a dg
1 5320.00 185.28 -----r ------ 96.41 3456 1073 36.42 0.08 113 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-208 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
0 Level (dBuVim)
1
134
95
LN
] | ] i | l' U-HIHA-U-NI-2A- NG
65
st
) WWWWM P
™
Peak Blank pote
3!
1 ki
1000 20, 3400, 4600, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuV/m  dB BV dB/m B B B m deg
1 5320.00 120,51 -=-nns --ee- 111,64 3456 1673 36.42 Q.08 194 368 PEX

" Level (dBuVim)

11341 1

95

83

ﬁF

U-HI-U--28-U-H-2CAVR)

M’..__u__u_x"""‘\._‘,_....—
Avg Blank o T
1 ki
1000 20, 3400, 4600, 5600, 1000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mo W ¢ dW dim & & B o g
1532000 110181 - ------ 182,11 3457 18.73 .48 .80 194 368 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-209 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

4

Pol. Horizontal Vertical
mLmI(dBlNﬁn] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S 1 1 iy Jm 1B I iy
— L - o LN ALAG) 1 0 UL LG
Peak # PR S n i
iy Mg oo
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10640.08 43.78 74.80 -30.22 57.28 37.60 15.71 66.61 @.00 -~  --- PEAK 1 10640.00 42.97 74.80 -31.03 56.47 37.60 15.71 66.6L @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-210 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
1
1114
08
ik
] i __l_ U-H-1-U-NIL-2A-UNI-2C
65
" M \‘W‘“W Mool
| ” MMW i
Peak Blank " it
1 ki
1000 200, 400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoBWn W b dw g & B B a dyg
1527000 117.84 - ------ 108.38 34.5 10.70 36.48 8.88 118 360 PEAK
mLeveI{dMVlm)
134 i
1L
B
654
. LN U-NI-ZC{* i
44 e g e
fﬁﬁfm___
Avg Blank " T
163
1000 200, 0. 4600, 7000
Frequency (MHz)
Linit Read At Cable Preamp A APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wrdugn B & BW dh B B B o dg
1 5270.08 187,87 ------ ------ 98.33 3452 1070 3648 0.0 110 368 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

1 C1-211 of 293



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
1 Level (dBuVim)
” ol 1
Lk
8.3
| ] i 0 UM-U-N-2A-UNC
ﬁF
bbbl W i
[l et WMW . o
Peak Blank u o
1 k!
1000 . 340, 4600, 5600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuV/m  d8 dBwV dB/m A8 A8 B om deg

1 5270.00 121§ ---onv -ooeev 163,50 3450 10.69 %51 0.00 e 171 PEAK
0 Level (dBuVim)
1134
1
I
813
6:
L . UMM 28 U-NIL2CEANG)
a
e !
| o e e
Avg Blank 2 e
1 ki
1000 0. 0. 4600, 5600 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBV dB/m B B 4B o deg
1 5270.00 103.77 ==-=en ==emen 95.09 34.50 10.69 36.51 .80 370 171 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-212 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s POy b
MW g
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10540.00 42.57 68.20 -25.63 56.27 37.34 15.60 66.86 .00 === PEAK 1 10540.00 43.75 68.20 -24.45 57.45 37.54 15.62 66.86 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-213 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol.

Horizontal

Fundamental

Peak

Blank

i Level (dBuVim)

138 1

95

ik

]
[
.
-

1  UNU-NZA-UN-2C

IRt PR
i S A

65

R

1000 0. 340, 4600, 5800, 7000
Frequency (MHz)

Linit Read Ant Cable Preamp  Aux  APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  d8 BV dB/m B B B o deg
1 5310.80 118.21 —----- ------ 10141 3454 10.71 36.45 8.88 363 149 PEAK

Avg

Blank

" Level (dBuVim)

1138

LIk

ik

U-MIHA-U-NT2A-U-H-CAVE)

o B i

1000 0. 3400, 4600 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m BV 8 dBwV dB/m B B B om deg
1 5310.00 100.65 ------ ------ 9L85 M54 1071 .45 0.00 368 149 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C1-214 of 293



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
" Level (d8uVim)
1
134
915
8.3
| ] i l UL 2A NI
ﬁ:
) s LM'MN S
™ R it
Peak Blank 2 i
1 ki
1000 20 3400, 4600, £800. 7000
Frequency (NHz)
Linit Read  Ant Cable Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B 6 G djn B & B o g
1 5310.00 116,03 ---vnn =oeeen 107,20 .54 1072 %4 000 201 360 PEA
0 Level (dBuVim)
134
1
[
B3
6E
L o LN -L-N-28- UL 2CAVE)
Al
e
e
Av Blank ]
¢} 2 T
1 kl
1000 20, 3400, 4600, 5800. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
ModWndiie & BN B B & & o dy
1 95310.00 165.68 -----v ------ 96,73 34.56 1873 36.42 0.8 201 300 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-215 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm LT
1 B NN 2A - 2CHAVG) 1 B NN 282V
Peak s B
MW
Avg 35
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10620.08 4253 74.80 -31.47 56.86 37.60 15.69 66.62 @.08 ---  --- PEAK 1 10620.00 42.93 74.80 -31.07 S6.46 37.60 15.69 66.62 0.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-216 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
0 Level (dBuVim)
134
975
813
] | ] 1  U-UNIL2AU-N-EC
ﬁl:
Aot i
3l W o W i it i '
Peak Blank 0 "
1 k]
1000 200, 400, 400, 5600, 7000
Frequency (MHz)
Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WoBWm BN & BN Bh & B & a i
1 5290.00 103,35 ------ -=---- 94,57 3453 1071 36.46 0.00 300 185 PEAK
mLﬂd(ﬂB«\'ﬂn}
1134
915
B3
650
. L U-N-A-AL 222 A
8 L
e penrtar ™ e |
Avg Blank s L
163
1000 0. 0. 4600, 1000
Frequency (NHz)
Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B B N B & & 8 o dy
1529008 9420 -----r --oee 85,44 3453 1071 36.46 0.00 300 185 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

1 C1-217 of 293



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
0 Level (dBuVim)
1139 1
98
n3
T ML 1 [T
13
L WWW‘*M Pl
Peak Blank 0 akd
1 Al
1000 20, 340, 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MM B BN B & & B o dyg
1 5299.08 11284 -----r =----- 10412 3451 1070 36.49 .80 15 @ PEAK
7 Level (dBuVim)
1134
1
08
ik
65
I UL u.nuqu\[
0l
| ]
,../_m"‘-"""““""" e
Avg Blank o e
1 ki
1000 200, 400, 4600, 5600, 1000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
oW Ee G g B B B 8 a dg
1 5290.00 10141 ---=-- ------ 973 .50 10.69 3650 0.0 25 @ AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-218 of 293



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s LRSS b LR
i, st o
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10560.00 44.81 68.20 -23.39 56.42 3758 15.65 66.54 .00 === PEAK 1 10580.00 44.47 68.20 -23.73 56.88 37.58 15.65 66.84 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-219 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
mLeweI{leNhn)
138
1
915 ‘
B3
l ] i [ OAHNIA AL
650
88 ) gt mw T 4
s r
Peak Blank 3LFWW
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 5250.00 10.09 ----e- ------ 9164 3443 10.64 36.62 .00 37 B4 PEAK
mLeweI{leNhn)
138
915 i
B3
650
I T umcw?i
88 |
Avg Blank " ﬁ,fwu—a—wfj e
(e
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5250.00 98.34 -e-een oeeee- B1.92 34.42 10.63 36.63 0.00 327 B4 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-220 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
1H|.M{dmwml
1134 1
915
B3
] L] i L[ UN-NI-ZAUNIL2C)
650
m 4 L b i Ll
MMMWN i
Peak Blank 3LFWW
163
1000 . 0. 4600, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWidWE B BN B B B B a dy
1 524800 110,43 ==-eer weeeen 101,80 3450 10.69 36,51 0.00 100 59 Peak
1H|.M{dmwml
1134
1
915
B3
650
L L A ll-llﬂ-.'l(lm‘fi
44 / o
Avg Blank s i ]
(v
163
1000 . 00, 4500, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5206.00 93.45 -=--on -=oe- B9.64 34.54 10.72 36,45 0.00 100 59 Average
Sporton International Inc. (Kunshan) Page Number 1 C1-221 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s f b K
i Mg g, P Ot
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10509.00 44.27 68.20 -23.93 56.67 37.58 15.58 66.08 .00 === PEAK 1 10509.00 45.24 68.20 -22.96 59.84 37.50 15.58 66.68 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C1-222 of 293




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

i Level (dBuVim)

1138 :

95

ik

CUTTI T L U | AN

Pl
Peak Blank L

3400, 4500,
Frequency (MH)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5500.00 108.85 ------ ------ 98.59 3473 10.89 36.16 0.60 363 304 PEAC

T

1138

U-NIA-U-H2A-U-N-2CAVG)|

[ VR
Avg Blank T

1000 2000, 3400, 4600, 5800, 1000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dw/nduv/n 8 dBwv dBfm OB OB B o deg
1 5500.08 9811 - --me- B8.63 474 10.89 36.15 0.80  36E 304 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-223 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol.

Vertical

Fundamental

Peak

Blank

11

Level (dBuVim)

138

LIk

#ni

6:

U-HI-UNI-2A-ULN-2C

I
i MW e

1000 200,

Linit Read At
Freq Level Line Margin Level Factor

MHz dBuv/m dBuv/m  dB B dB/m

1 5500.00 119.40 ------ ----- 109.9 4.7

3400, 400,
Frequency (MHz)

(able Preamp  Aux AP TPos

Loss Factor Factor Renark
@ 8 B o deg

10.88 %617 0.0 131 GPEX

1000

Avg

Blank

1

1L 848! (dBUVIm)

1138

5

813

ﬁF

U--A-U-H-26

UNL2CIAVG)

R

[ e R

o e

fooo 200,

Linit fead  Ant
Freq Level Line Margin Level Factor

PHz dBuV/m dBuv/m B 4BV dB/m

1 5500.00 108.50 ------ ------ 99.06 473

3400, 4600,
Frequency (MHz)

Cable Preamp  Aux
Loss Factor Factor

18.88 36.17 0.0

APos  Thos
Remark

131 92 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

1 C1-224 of 293



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B el B}
14 138
95 a5
iy U U NIZA NI B DRI ZA NI
m__U—I_Fﬂ__ I I [ em'_u—l_m__ I I

UM AL CVG) L U UL

Peak MWMWMW n ; "mwhwmw

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11609.08 44.61 74.80 -29.33 57.28 37.90 16.04 66.61 0.00 -~  --- PEAK 1 11600.00 44.58 74.80 -29.42 57.25 37.99 16.04 66.61 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-225 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
0 Level(dBuVim)
1138 1
I8
B3
N i N A NL2C
6E
L Aoy
| it -
"
Peak Blank ot
b
1 ki
1000 20, 3400, 4600, 5600. 1000
Frequency (NHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Mergin Level Factor Loss Factor Factor Remark
WoBNmBWE B B BN B B B u g
1 5500.00 108,58 ------ -==--- 98.79 34.00 10.97 36.66 0.0 303 169 PEAK
" Level (dBuVim)
134
1
915
8.3
6:
L L UNILA-LAD-2A L-H0-CEAVG)
ol
e
/-m__,-f"ﬂ“‘v—"—“‘
Avg Blank o L~
1 ki
1000 200, 3400. 4600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol Eiin G i B B & 8 o dg
1 5980.08 98,53 -=--es ==eee- 83,84 34.80 10.97 36.66 @.60 303 109 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-226 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Vertical Fundamental
0 Level (dBuVim)
1
134
95
LN
] | ] i |7 VA2
65
Peak Blank "
3!
1 ki
1000 20, 3400, 4600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wodlh Gl @ G B B B B o g
1 5580.00 117,56 -==nnn =eeee- 167,78 34.80 1099 36.63 0.0 116 S1PEX
T
1134 1
08
ik
6:
L L U-NI-A-U-NZA-UNZCAVG)
l
i |
v/_,_,_‘___/"'"‘m_,_._..,_m
Av Blank —
¢} w T
1 ki
1000 0. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol G G B B B & a g
1 5386.08 187,52 -=-=vv ==eme- 97.81 34.50 10.97 36.60 0.8 1l 91 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-227 of 293

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT

UM AL CVG) AL ALALCNG)

Peak s K
WWWW
Avg 35
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10160.08 4492 74.80 -29.88 57.43 37.86 16.15 66.52 0.00 -~ --- PEAK 1 11160.00 4439 74.80 -29.61 56.% 37.86 16.15 66.52 0.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-228 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal

Fundamental

Peak Blank

1 Level (dBuVim)

1134

g

B3

(O N 1 ] 7 AN

400, 4600,
Frequency (MHz)

=

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5700.00 168,32 ------ ------ %9.13 492 1114 3687 @.6a 314 257 PEMK

Avg Blank

1 Level (dBuV/m)

1138

95

ik

ﬁF

U-NIA-U-N-2A-U-NI-ZCAVG)

— ]
! -

1000 2200, 3400, 4600 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

1 5700.00 100,03 ----nr --eee- %84 %92 1114 3687 0.0 314 257 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-229 of 293



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
0 Level (dBuVim)
1
1138
a5
813
] | ] i T IPNE-I-2A-AI-2C
840
) M TR
A
Peak Blank 2 e
1 9
1000 20, 0, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBul/w dBuV/m  dB oBV dB/m B A8 B o deg
1 5760.00 118.63 ------ ----- 199.36 3.9 IL13 3676 0.0 162 QPN

1 Level (dBuVim)

138

s

ik

65

. UML)
ol L
o W= Ju,_‘_\_/" pp——— |
ﬂd_,f"x__.r
Av Blank T
g 1 LT

1000 200 340, 4600, 5600, 7000
Frequency {MHz)

Linit Read  Ant Cable Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuwV/m BuV/m o8 BV dB/m B B B o deg
1 5780.00 108,98 ------ ------ 9.1 %92 ILD 3678 0.0 162 @ AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-230 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT

UM AL CVG) AL ALALCNG)

Peak 8 RS
eal

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11400.00 44.63 74.80 -29.37 56.72 38.00 16.30 66.39 @.00 --- --- PEAK 1 11400.00 4433 74.80 -29.67 56.42 38.80 16.30 66.39 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-231 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
0 Level (dBuVim)
14 1
5
ik
] I U T AN 2A -2
61:
mm MM MW o
il W bt i
Peak Blank o L
1 ki
1000 200, 5600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MobwndNe 6 g B B B & o i
1 5510.00 109,64 ----nr --vee- 100,09 3473 10.88 36.16 0.0 371 257 PEAK
0 Level (dBuVim)
134
1
915
B3
6:
L L1 ULNTA-U-NT-28-U-NI-2CAVG)
ol
el
T
Av Blank -]
¢} ]1 s
1 ki
1000 200, 0. 400, 5600. 1000
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WeBamBin B BN Bh & B & a i
1 55010.00 98,69 --vnem woeeen 89.05 473 10.88 3617 0.00 371 257 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-232 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
0 Level (dBuVim)
1
134
915
3
] | ] i __‘l U-HI-A-UT-2AU-K-2C
i il
| T i
o
Peak Blank
3!
1 ki
1000 200, 3400, 4600, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/n cBuv/m 8 BV B B B B o deg

1 5510.00 115.67 ------ ------ 196.23 3473 18.8 3617 0.0 118 92 PEAK
0 Level (dBuVim)
138
1
975
8.3
ﬁF
. L N2 -U-IlII-ZCWGl/
|
e T
e [ SR
Avg Blank N T
1 3
1000 0, o, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBul/m @B dBwV dB/m A8 A8 A8 deg
1531008 165,51 - ---e- 96.06 3473 10.88 36.16 0.0 118 92 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-233 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s 1‘ b !
g P A e PRl
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11620.08 45.70 74.80 -28.30 56.36 37.88 16.06 66.60 .00 === PEAK 1 11620.00 45.03 74.80 -28.97 57.69 37.88 16.06 c6.ce @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-234 of 293




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
" Level (dBuVim)
1341 1
015
813
] ] i U242
5 MMJ
n W:“"’"“‘W“””"“’M =
Peak Blank 2 pi
1 ki
1000 200, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndi B B0 dlm & B & a dy
1 5550.80 111,03 ------ ------ 10140 3478 10.94 36.89 0.0 308 169 PEAC
1 Level (dBuVim)
134
1
98
ik
6:
L L1 U-NI-L-U-H-2A-0-N-2CTAVG)
80
| n—
P st T
Avg Blank N e
1 Al
1000 20, 00, 4600, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Modwfndiu G B0 B B B B @t
1 555000 161,09 ------ ----e- 9141 3479 10.9 36.67 0.0 300 169 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-235 of 293



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol.

Vertical

Fundamental

Peak

Blank

1 Lavel (dBuVim)

138

5

i

CUTI T I __‘} \u.uu.u.umu.mc
6. m

L‘y e,

3!

3400, 4600
Frequency (WHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWn s & 6w B & & B o deg
1 5550.00 119,04 -=-evn -vmeee 109.41 3478 10.94 36.09 o.08 181 91 PEAK

Avg

Blank

i Level (dBuVim)

138 1

5

ik

ﬁﬁ (
U-HIH-D-N-22 H-HIZC{AVGlj \

. MM oy rin—ee]
!

1000 0. 3400, 4600, 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuV/m  dB BV dB/m  dE A 0B o deg
1 5550.00 109,27 ------ ----o- 99.64 3475 10.94 36.09 0.8 el 91 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-236 of 293



ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B -1 28- - 2CHAVG)
Peak e ! ‘ 1‘
s I i
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10109.08 4579 74.00 -28.21 56.43 37.80 16.11 66.55 .00 === PEAK 1 10106.06 45.39 74.80 -28.61 56.83 37.80 16.11 66.55 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-237 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Fundamental
1 Level (dBuVim)
134 1
915
3
] ] i | AN 2A-UAI-2C
6:
I A etk st At
Peak Blank 0 !
1 k|
1000 20 00, 4600, 5600, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modindn 0 g B & B & o dg
1 5679.00 107.73 ------ ------ 97.99 34.88 1187 36.12 6.60 152 360 PEAC
i Level (dBuVim)
134
1
975
B3
61:
- L UHI-U-NIL2A-UNI-2CIAVG)
al
T |
Avg Blank i
Ik
1 k]
1000 20, 0. 4600. 5600, 1000
Frequency (WHz)
Linit Read Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MEWmENn & GW Bh & B & o dy
1 5670.00 98,04 ----- ---ee- B8.21 3488 1107 3612 0.0 152 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-238 of 293



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

e BV

1138

813

CUTTI T g i = N UNZA NG

650 I

188 i

Peak Blank s

1000 2200 0. 4600 5800, 1000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Awx  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz diwi/nduu/m 8 dBv dB/m A8 A8 B om deg
1567906 118,15 ------ ----- 108,40 34.88 1108 36.21 0.00 141 176 PEAK

1 Level (dBuVim)

138

Lk

i

6:

U-H--U-NT-2A-U-NI-2C[AVG)

I g S —
Avg Blank e

R

1000 20, 3400, 400, 5800, 7000
Frequency (NHz)

Linit Read  Ant Cable Preamp  Awx  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBv dB/m B A8 B m deg
1 5670.00 106,57 ------ ------ 96.74 3480 1107 36.12 0.0 141 176 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-239 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT
L ) UNIL-UN-2A U N CAVG) L ) 0 UNHNRADNLECAVG)

s 1 ' G 1
Peak TIPS Wmmww

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10340.00 45.67 74.00 -28.93 57.29 37.94 16.26 66.42 .00 == PEAK 1 1034000 4492 74.00 -29.08 57.14 37.94 16.26 66.42 @.00 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-240 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
0 Level (BuVim)
1138
1
a1
813
| ] i N2 MG
65
i L‘wh g i)
[l W ..meMWWWMWMMW
Peak Blank u e
1 k]
1000 am. 0, 4600, 5800, T000
Frequency (MH)
Linit Read  Ant Cable Preap  Aux  APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

MHz dBw/m dBw/m  dB BV b dB dB dB o deg

1 3530.00 104,35 e -ooee 95,25 34,38 18.9% 3.6 8.00 313 182 PEMK
0 Level (dBuVim)
1138
75 1
[k}
[
I L. U-MIA-U-NZA-U-NIIZCAVG)|

[~ I I a——
Avg Blank 2 e
1 ki
1000 a0, 0, 4600. 5600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBw/mdBw/m  d8 BV dB/m 0B 0B 0B m deg
1 9530.00 95,58 =---er --eee- B5.60 34.80 10.96 36.86 €.88 313 182 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-241 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

1 Level (4BuVim)

138

975

ik

TUTI T T 1 | 'f ULALNANLL
. an|

e | St

Peak Blank
b}

1000 2200, 3400, 4600 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5530.00 114,40 ----er -oeee- 10491 3475 10.9 36.04 0.60 100 94 PENK

1 LE¥el {dBuVim)

1138

LIk

.3

GF

U-HIH--N-22 U-HHC{AVG}# \

[ Vo I AR S—
]
Avg Blank o T

1000 0. 3400, 4600 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuV/m dBuV/m  d8 dBwV dB/m A8 A8 B om deg
1 5330.00 16228 ------ ------ 977 .75 1090 6.4 0.0 180 94 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-242 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBqu) 0 Level (dBuVim)
134 1134
915 015
B3 B3
U-HIH4-U-M- 24 U -2C UNIHA--N-2A- -2
S _1 1T Jm 1B I iy
L _ 1 UNIAGNI-ZA-NI-2CAVG)| 1 _ - UNI-GNI-ZANI-2CAV)|
Peak L | I i § !
WMWW WP
Avg 38 !
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11668.08 45.42 74.80 -28.58 56.67 37.84 16.08 66.57 @.00 --- --- PEAK 1 11660.00 45.18 74.80 -28.72 57.93 37.84 16.08 66.57 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-243 of 293
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
0 Level (dBuVim)
134
1
95
B3
] ] 1 L U242
ﬁl: |
M h_ bt
Peak Blank pr 48
3!
1 kl
1000 20, 3400, 400, 5800, 7000
Fraguency (NH)
Linit Read  Ant Cable Preamp  Aux APos  Tos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark
Wrdin Bt @ o B ¢ 6 B o dg
1 5610.00 164,94 ---nvn ovneee 95.08 34.54 1102 36.80 0.00 300 168 PEAC
mLevd(dBu\ﬂm]
1138
915 !
B3
54
L L1 U-HIE-U-NZA-UNZCAVG)
“r ot
et | =T e =]
Avg Blank s el
163
1000 2200. 3400, 4600. 5800. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo 6 o B B B & a iy
1 5610.00 95.42 - ---ee- 85.98 34.84 1101 36.01 0.00 300 163 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-244 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

. Level (dBuVim)

1

134

75

83

] | ] i = IA-UNT-2A- U2
[ —Th
n Ww“hwWWv"‘ atlh vl

Peak Blank o Cal

1 k.

1000 20 0. 4600, 5800. 1000

Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
freg Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBuV/m B B dB/m B OB B m deg
1 5610.08 115,34 -=--vv =oeee- 165,40 3486 1185 35.97 @68 15 98 PEAK

)

1138

ULNIA-U-NI-2A-NIL2CTAVG) / \

Lt
e
[P A
Avg Blank s T
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  Thos
Freq Llevel Line Margin Level Factor Loss Factor Factor Renark

Mo dbw/mdbuv/m  dB oBV dBm A8 OB B o deg
1 5610.60 102,61 ------ ------ 92,65 34.86 1106 35.96 €.08 115 99 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-245 of 293
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 813
-HI1-U--24 L H0-2C B4 0802
S _1 1T Jorm 1L LT
1 B LN 28 -HO-2CHAVG) 1 B NN 282V
Peak s ! b e
W g M o
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 11220.00 4630 74.80 -20.7% 56.70 37.98 16.18 66.45 .00 === PEAK 1 11220.00 4637 74.80 -27.63 58.77 37.99 16.15 6648 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Horizontal Fundamental
meﬂ(dMWm)
134
75 !
B3
] | ] i LA ND-2A -2
650
483! " I MW L"'Ww b Ml
W WMWW Ut {
Peak Blank WWW
163
1000 20 340, 4600, 000
Frequency (NHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mrdbw/mdw/m db dBw di/m dB dB 0B n  deg
1 5578.60 97.68 --=-ns --eee- 87.89 34.80 10.97 6.6 .00 141 360 PEAC

1 Level (dBuVim)

138

LIk

ik

U-H0H1-U-NI-2A-U-NI-2C(AVG)

a— k.m'__f..«—w

Avg Blank u N
o™
1 Al
1000 200, 3400, 4600, 5800. 1000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos  Tos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBW dB/m 0B dB dB m deg
1 5570.08 8728 -o--ev -eeeee 7153 .00 10.97 36.06 €.60 141 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-247 of 293
TEL : +86-512-57900158
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Pol. Vertical Fundamental
i Level (dBuVim)
1134 1
915 (
B
] | ] i # h,NM-IJ-NI-JA-U-III-IC
65 1 T
g b Ay st
" L WO T e o
Peak Blank g
1 k|
1000 0. 3400, 4500, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/n 8 dBuV dB/m  dB A8 dB o deg

1 5570.00 109,57 ----=- === 10064 34,75 1091 36,13 0.0 114 99PN
1 Level (dBuVim)
1134
1
5
ik
6:
. . LN U-A-24 IJ-NIZC{AVCff
ol
_,w/‘“‘ Vi
Avg Blank u P [~
o
1 ki
1000 200 400, 4600, 5800. 1000
Frequency (MHz)
Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wz dBuV/m dBuV/m B BV dB/m B 0B B o deg
1 557080 98,74 ---sev eneeen 89.20 .75 10.91 3613 .08 114 99 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-248 of 293
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS LT e L LT

UM AL CVG) AL ALALCNG)

Iy 1 ' : |
Peak IR P I T ity

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10140.08 45.17 74.00 -28.83 57.73 37.84 16.13 66.53 @.08 -~ --- PEAK 1 10140.00 4473 74.80 -29.7 57.29 37.84 16.13 66.53 0.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-249 of 293
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Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i UM UNILZA DN i UNIA U NIZA DN
o L LTl e L SR I

L L UG UM ALALICNG)

Peak 4 eheltods DWWWWWW

Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11440.00 449 74.80 -29.06 56.% 38.08 16,32 66.36 @.00 ---  --- PEAK 1 10440.00 4412 74.80 -29.88 56.03 38.88 16.32 66.36 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-250 of 293

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical
meeI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S 1T S 1
1 B NN 2A - 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak 8 o e ' WMMWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1420.00 4.9 74.80 -28.10 57.92 38.04 16.31 66.37 @.00 -~  --- PEAK 1 11420.00 45.68 74.80 -28.32 57.70 38.84 16.31 66.37 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number 1 C1-251 of 293
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Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
Peak b e ————
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11360.08 45.91 74.80 -28.09 58.04 37.98 16.29 66.48 0.00 -~  --- PEAK 1 11360.00 45.59 74.80 -28.41 57.72 37.98 16.29 6640 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C1-252 of 293
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samronas. FCC TEST REPORT Report No. : FR452305B
86
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH149_Full_5745MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
1
\
3 i
B
i3
) T L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_cm—deg L’ir‘nitl ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSHLE 6.0 G0 108 5541 A 1108 W00 0.00 3B 244 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 61.91 66.28 -6.29 52.88 34.88 11.67 36.12 .08 383 244 PEMK - . . . .
3 OSTI0 §7.43 11099 -13.47 78.54 .94 1L17 .0 0.00 363 244 PEM Wz du/n dBuv/e A dB dBfm B 8B B o deg
4 5720.58 67.43 112.04 -24.61 78.54 34.94 1117 37.22 0.00 383 244 PEM T 574500 1120 ==meme memees 11246 3495 1119 37.39 0.0 303 244 PEK
11"Le\iel (dBuVim)
138 1
i
i3
Al
A R F — )
s ]
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wb B BN B B B B o dy
1 5745.00 11213 -emeee weeeen 103,38 3495 1119 37.39 o.00 303 244 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305B

86

Mode Band Edge

U-NII-3_5.725-5.85_802.11BE EHT20_CH149_Full_5745MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
yLevel dBuVim) PCEIC L
1138 1
i
75
95
ik
! 83
650l IRk U3
850
485
484
325
Peak
15
163
163
5600 5680. 5760, 5040, 5020, 6000
Frequency (MHz)
1000 200, 400, 400, 5800, 7000
Linit Read  Ant Cable Preamp  Aux APos  TPos Freguency itz
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Utz /o dBuV/m 8 dBV dBfm A8 B B deg Freq Level Line Margin Level Factor  Loss Factor Factor Remark
1 564660 67.35 68.20 -0.85 57.47 34.87 11.07 36.06 0.0 148 0 PEAK
2 565222 64.89 69.86 -4.97 55.08 34.88 11.88 36.15 0.0 148 8 PEAK NHZMM_EWWT/M_%_%_%_CME
3OS19.80 98051164 -1L6) 8.5 W UL WA 00 UE BPEK LT g W LD TE 0@ 18 K
4 5722.21 104,88 115.97 -11.89 96.02 34.94 1117 37.25 0.8 143 8 PEAK
11ﬂLe\ueI (dBuVim)
1
134
i1
i3
50
O S A ' b-«
44
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeBWn BN B B B B B B a dy
1 5745.00 117,13 --eeev oomeee 108,38 34.95 1L19 37.39 o.00 148 B AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-254 of 293

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B UG 4 B R ]
1
Peak s ! b —
MWMM e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 10499.00 44.95 74.80 -29.05 56.75 38.18 16.36 66.34 .00 PEAK 1 114%0.20 46.36 74.80 -27.64 58.16 38.18 16.36 66.34 0.00 --- - Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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87
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT20_CH157_Full_5785MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
e R B 4
i
3 i
B
| L3 B
L - T .
Pttt el 1 U3
a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SELED G541 GR0 180 6.7 A5 1LE3 B.99 0.0 30 15 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 62.84 66.65 -5.81 53.82 34.88 11.67 36.13 .08 380 258 PEAK - . . . .
3OSTR22 6405 165.92 -41.67 5513 3490 1L14 3694 0.00 300 158 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.08 62.25 110.90 -48.62 53.39 34.94 1117 37.22 0.00 300 258 PEM 1 5785.00 119,88 ----vv =oeee- 1L70 3499 1124 3505 0.80 300 258 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
L - UNIL3AVG) Lf_'__
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 118,41 ---nvv ovmeee 102,23 34,99 1124 38.65 o0.00 300 258 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number :
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental

1 Level (dBuVim)

" O

91: ﬁl \
813

ﬂJ M NI
650 | 1.0 L1}

b rdekatieshofebip s e

ol
3!

Peak Blank

1 3

5600 5680, 5760, 5840, 5020, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg

1585422 6156 112.67 -51.11 54.48 35.67 1133 3.2 0.60 360 158 PEM
2 SB75.80 62.51165.30 -42.79 55.37 35.69 1135 .30 0.60 360 158 PEM
3 595.80 60.89 66.20 731 53.58 .13 1140 0.2 0.60 360 158 PEM
4 SW2 6293 6.2 -5.27 55.59 35.04 1LAL B.21 6.00 360 258 PEM

Sporton International Inc. (Kunshan) Page Number 1 C1-257 of 293
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87

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT20_CH157_Full_5785MHz

ANT TXBF1S4T

Pol. Vertical Fundamental

1 L8¥el (dBuVim) o L84el ({BuVim)

1 1 T
i
915
i
B
1 i3
B0 st gt (L L A F LS
a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg— Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SE0E) 6.3 G0 08 ST.A1 AT LB B.O5 0.00 160 360 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5650.22 63.93 66.37 -4.44 5410 34.88 11.67 36.12 .08 160 360 PEAK - . . . .
3570060 64.19165.47 -41.28 55.04 3492 1L14 3691 0.00 160 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.60 66.15 112.27 -46.12 57.26 34.94 1117 37.22 0.00 160 368 PEM 1 5785.00 126,48 ----vv -oeee- 118,22 34,99 1124 35,05 0.80 168 360 PEAK
11"Le\iel (dBuVim)
1
134
i
i3
] LN
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5785.00 117,08 ----vv -=n-m- 108,82 34,99 11.24 38.65 0.00 160 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C1-258 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

1 Level (dBuVim)

A
" K.
975 M \
813
M NI
850! I H 2 21

FrTL g T ew TETE R TR A

Pl

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5854.22 64.56 112.67 -48.11 57.48 35.07 11,33 39.37 @0.08 160 360 PEAK
S5874.60 62,13 185.41 -43.28 54.99 35.89 1135 39.30 6.08 160 360 PEMK
5925.60 68.93 66.20 -7.27 53.62 35.13 11.48 39.22 8.08 160 360 PEMK
5938.22 63.03 66.20 -5.17 55.66 35.15 11.41 39.19 .08 160 360 PEMK

PR
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TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305B

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B R ]
Peak s  ——— b 1
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 11570.00 44.66 74.80 -29.34 56.38 36.20 16.41 66.33 .00 === PEAK 1 1157859 47.80 74.00 -26.18 59.5 38.20 16.41 66.33 0.08 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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88
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_Full_5825MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
_'1
[
3 i
B
L3 B
80 Y ST TR (L L N ¥ Y AL
WA e §5.0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSELED TG U637 4570 FLE 4T 1L 1.0 000 150 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5862.60 64.74 186.77 -44.03 57.64 35.88 1134 39.37 Q.08 159 360 PEAK - . . . .
359422 6267 6877 6.0 55.3 35.03 1140 B2 0.00 159 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 59%5.88 63.66 60.20 -4.54 56.23 35.16 11.43 39.16 0.00 159 368 PEM 1 5825.00 118,22 ----vm woee- 1677 35.64 1131 359 0.80 159 360 PEK
11"Le\iel (dBuVim)
134 1
i
i3
Al
A R S S E— L)
s ]
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 107,20 ----vv -=--e- 99.75 35.84 1131 38.9 0.00 159 360 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
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88
Mode Band Edge
U-NII-3_5.725-5.85_802.11BE EHT20_CH165_Full_5825MHz
ANT TXBF1S4T
Pol. Vertical Fundamenta
L2 (i) : o L84el ({BuVim)
i
3 i
B
13 B
) : /N T L3
,,,"Mu‘,.l.u Q.hw &1 _—L
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEA . ULE B RS B4T LB 1.0 000 18 8P Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.42 86.20 110.75 -24.58 79.12 35.87 1134 39.33 .08 162 0 PEAK - . . . .
3 OS93.80 6112 69.89 7.97 5381 35.03 1140 B2 0.00 16 BPEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5974.21 63.06 66.20 -5.14 55,56 35.18 11.45 39.13 @.00 162 0 PEAK 1 5825.00 125,77 --sevm woeee 11815 35.03 1130 3871 0.8 162 B PEAK
11"Le\iel (dBuVim)
1
134
i
i3
Al
I A N N ] L/_,
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5825.00 11619 ---eev -emee- 108,57 35.63 1138 3871 0.00 182 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} o Level {dBuVim)
1138 113§
a5 i
i UL " U-NIL3
gy N L LT g o i1 L LT T
L L i) |— = - - BRI
1
Peak L TP i 54
32
Avg 325
1 ki
163
7000 9200, 11400, 13600, 15800, 18000
7000 9200, 1400, 13600, 15800, 18000 Frequency (NHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dwu/ndBv/m A8 dBW dB/m BB dB A8 o deg
Mz duu/m dBuv/m 8 BV dB/m A8 M8 A8 m deg 1 11650.00 61.57 74.00 -12.43 73.19 38.25 16.46 66.33 Q.00 127 0 PEAC
1 11649.78 46.88 74.80 -27.12 53.5@ 38.15 16.46 66.33 0.00 ---  --- Pesk 1 11650.00 47.97 54.00 6.3 99.59 38.25 16.46 66.33 8.0 1M  AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH151_Full_5755MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
U-NI-3
1
1138
134
_—""‘_'-F'—_J 1
3 i
B 3
¢ i3
) T M T L L3
(LR LT R TREET T a0
489 il
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 ST S.05 G0 005 .03 a6 1L B.O3 000 M 8 PEM Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
2 5651.67 59.26 69.6@ -9.74 49.44 34.88 1167 36.13 .08 34 287 PEMK - . . . .
3 OSTM4.9 78.47109.49 310D 69.51 34.94 1L16 314 0.00 34 187 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.68 7179 112.44 -40.65 62.91 34.94 1117 37.33 0.00 344 287 PEM 1575500 114,33 --mem woeeee 10575 4.9 1120 37.58 0.80 344 287 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
I F S S E— )
48 L_/_~__A
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5755.00 103,50 ----vv -=nem- 9.83 4.9 1119 37.48 0.00 344 287 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Horizontal Fundamental

1 Level (dBuVim)
1138

M el

975

813

U3
65
102 304

. AP g Wit

3!
Peak Blank

1 3

5755 5794, 5833, 5872, 5o, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg

1 585474 55.49 111.49 -56.00 48.41 35.07 1134 39.33 @.60 34 287 P
1 587328 55.77 185.78 -50.01 48.63 35.09 1135 39.30 @.06 34 287 PEKK
3592494 56.92 66.24 -11.37 49.61 35.13 1140 39.22 @.60 34 287 PENK
4 5937.62 57.28 68.28 -11.08 49.83 35.15 1141 39.19 .08 34 287 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C1-265 of 293
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Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH151_Full_5755MHz
ANT TXBF1S4T
Pol. Vertical Fundamenta
L2 (i) : o L84el ({BuVim)
U3 1
1138
134
__J-;""J \
b y ik
B
1 i3
) T L3
a0
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Llf‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 OSEESD 71 G0 040 ST.80 A5 LM B.O3 0.00 18 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.15 67.85 66.31 -0.46 58.82 34.88 11.67 36.12 0.0 118 368 PEAK - . . . .
3576749 95.66107.40 -1174 86.60 34.93 1LIS .00 0.00 113 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.28 92.81 111.36 -18.55 83.92 34.94 1L17 37.22 6.00 1138 360 PEM 1575500 122,15 --meem woeeee 113,45 4.9 1119 37.48 0.0 118 360 PEAK
11"Le\iel (dBuVim)
134 1
i
i3
]
L - UNIL3AVG)
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5755.00 118,43 ----ev -enee- 10173 3495 1119 37.39 o.00 118 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental
Lol BV
13 et
e
175 W“’W

WMJM RN
650 m 4
g J 4

s WMWMMWM}“’ ke

ol
3!
Peak Blank

1 3

5755 5794, 5833, 5872, 5o 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5854.73 60.96 111.51 -50.55 53.88 35.07 11.34 39.33 8.8 113 360 PEMK
5870.72 62.24 186.50 -44.26 55.11 35.88 11.35 39.30 6.8 113 360 PEMK
5923.95 59.51 66.96 -0.45 52.20 35.13 11.48 39.22 .08 113 360 PEMK
5043.26 57.56 66.20 -19.64 50.18 35.15 11.42 39.19 6.8 113 360 PEMK

PR

Sporton International Inc. (Kunshan) Page Number 1 C1-267 of 293
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B v
Peak 8 AP b IR P re v
e B,
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 10510.08 4253 74.80 -31.47 54.29 38.20 16.37 66.33 @.00 -~ --- PEAK 1 11510.06 43.14 74.80 -30.86 54.% 38.20 16.37 66.33 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-268 of 293
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90
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH159_Full_5795MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
T T b
i
3 i
B
. . | L3 B
L e f—— T L L3
a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_cm—deg Lir‘nitl ‘ Read  Ant Cable Preamp Aux APos TPos
1 SEI 6L G0 L0 600 86 1LE5 BT 000 T8 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.60 6179 66.95 -7.16 5197 34.88 11.67 36.13 .08 358 337 PEMK - . . . .
3OSTALAD 63.10165.50 -42.49 53.95 3492 1L14 6.9 0.00 3% 337 PEM Wz du/n dBuv/e A dB dBfm B 8B B o deg
4 5720.08 63.54 110.90 -47.36 54.65 34.94 1117 37.22 8.00 358 337 PEM 1 579500 115,64 --vvvm woeeee 107,54 5.0 1125 3815 0.0 358 337 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
L . UNIL3AVG) L_/\——/
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wb B BN B B B B o dy
T 5795.00 10541 ==eeee weeeen 97.23 34.99 1124 33.65 0.00 358 337 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Horizontal Fundamental

1 Level (dBuVim)

" |

[N

) AN
U3
650 ST T 2 3.4
e e e Wi v

" " gt i
VIR AP

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 62.49 110.9 -48.41 55.41 35.07 1134 39.33 8.8 358 337 PEMK
587422 61.89 185.52 -43.63 54.75 35.09 1135 39.30 8.8 358 337 PEMK
5924.22 6142 6.7 -7.35 S4.11 35.13 11.48 39.22 @.08 358 337 PEMK
5040.22 62.89 66.20 -5.31 55.51 35.15 11.42 39.19 4.8 358 337 PEMK

PR
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Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT40_CH159_Full_5795MHz
ANT TXBF1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim) 1
i
3 i
B
i3
) T L L3
a0
488
48
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_cm—deg L’ir‘nitl ‘ Read  Ant Cable Preamp Aux APos TPos
1 SERAD G570 GO0 145 680 86 1LE5 BT 000 153 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.22 64.71 66.37 -3.66 54.80 34.88 11.87 36.12 0.0 153 0 PEAK - . . . .
3 OSTILG0 79.92 10838 -8.45 70.90 34.93 1L16 .07 0.00 153 B PEM Wz du/n dBuv/e A dB dBfm B 8B B o deg
4 5720.88 79.91 110.90 -30.99 7182 4.9 1117 7.2 @.e8 193 0 PEAK JOEYVER: B VE R e 114,93 3.9 114 3805 080 193 0 Peak
11"Le\iel (dBuVim)
o |
i
i3
Al
L . UNIL3Ave)
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wb B BN B B B B o dy
1 5795.00 11313 =eeeee woeeen 10495 34,99 1124 38.65 o.00 153 0 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

1 Level (dBuVim)

1138

975 V‘M

1K M ”“"v
M“W (K
Gmm A ]

r

3!
Peak Blank
1 3
5600 5680, 5760, 5840, 5020, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
1 58%5.60 79.83 116.9 -31.07 72.75 35.07 1134 39.33 @.60 153 @ PEAK
1 5857.62 79.82 110.33 -38.51 7274 .07 1114 9.3 6.6 153 @ PEAK
3 5923.80 62.61 69.89 -6.48 55.30 35.13 1140 39.21 @.e8 153 @ PEAK
4 5944.60 64.68 68.20 -3.52 57.29 35.15 11.42 .18 .08 153 @ PEAK

Sporton International Inc. (Kunshan) Page Number 1 C1-272 of 293
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Pol. Horizontal Vertical
1‘,““Leml(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B UG 4 B v
T
Peak e n IR e
Py e Y
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  #Pos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 10599.09 42.62 74.80 -31.38 54.33 38.20 16.42 66.33 .00 === PEAK 1 1159839 48.78 74.00 -25.20 60.49 38.20 16.42 66.33 0.08 - - Pexk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Mode Band Edge - L
U-NII-3_5.725-5.85_802.11BE EHT80_CH155_Full_5775MHz
ANT TXBF1S4T
Pol. Horizontal Fundamental
L2 (i) : o L84el ({BuVim)
"y
3 i
B
. L3 B
R T L L3
A a0
488
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg L’ir‘nit‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 Sl 047 G0 0T 4050 85 LM B.O3 0.00 M 28 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.60 57.20 66.65 -11.45 47.33 34.88 11.67 36.13 0.0 24 289 PEAK - . . . .
3OST07.42 65.00 1738 -40.36 55.9 34.93 LIS .00 0.00 244 189 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5722.60 69.99 116.83 -46.93 61.85 34.94 1117 37.26 0.00 244 289 PEM 1 5775.00 107,94 ---vvv woeeee 9927 4.9 1119 37.48 0.0 244 289 PEK
11"Le\iel (dBuVim)
134
1
i
i3
]
A R S S — )
48
Avg Blank
125
163
U
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 9812 ---eev oomeee 89.45 34.9 1119 37.48 0.00 244 289 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number :
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Pol. Horizontal Fundamental

1 Level (dBuVim)

- |

N
975 M A\\uy;“] \
ik |

. l j \‘ NI
MW lM,, oo Lo 34“..“ it

AN

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 54.13 110.9 -56.77 47.85 35.07 1134 39.33 0.08 244 289 PEMK
5871.60 55.98 186.42 -50.44 48.85 35.08 11.35 39.30 0.08 244 289 PEMK
5925.60 55.76 66.20 -12.44 48.45 35.13 11.48 39.22 0.08 244 289 PEMK
5929.42 57.38 66.20 -19.82 50.84 35.14 1141 39.21 6.08 244 289 PEMK

PR
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91

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11BE EHT80_CH155_Full_5775MHz

ANT TXBF1S4T
Pol. Vertical Fundamental
L2 (i) : o L84el ({BuVim)
1
\
915
34 i
B NM
i L3 B
650 | | 1 UHI3
a0
458 W
488
325
Peak
3 125
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
U
1000 200, 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#\Hzmm_ﬁwm_dﬁ_dﬁ_dﬁ_m_deg Lj.f‘nlt‘ ‘ Read  Ant Cable Preamp Aux APos TPos
1 SeTEl .08 G0 L 5733 AT LA W07 000 16 175 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.42 65.54 69.26 -3.72 55.73 34.88 11.67 36.14 .08 181 176 PEAK - . . . .
3OST22 847016592 -2.20 75.58 .92 1L14 3694 0.00 161 176 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.60 85.99 112.27 -26.37 77.01 34.94 1117 37.22 6.00 181 176 PEM 1 5775.00 114,69 --vvuv woeeee 106,02 4.9 1119 37.48 0.80 101 176 PEK
11"Le\iel (dBuVim)
134
1
i
i3
Al
I R N S E— )
48
Avg Blank
125
163
U
1000 200, 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5775.00 104,51 --vnev ooneee 95,84 34.9 1119 37.48 0.00 101 176 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C1-276 of 293

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

1 Level (dBuVim)

- J’“‘”“““‘”“"‘\ R
K W"LW‘ L‘&%ﬂp

“\l U3

]

mmfw Wik,

Peak ¥ Blank

5600 5680. 5760, 5840. 5820, 6000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 m deg
5855.60 62.98 110.%9 -28.09 75.82 35.07 11.34 39.33 4.8 1l 176 PEMK
5859.42 §3.63 189.66 -26.03 76.54 35.07 1134 39.37 6.8 18l 176 PEMK
5975.60 68.36 66.20 -7.84 53.85 35.13 11.48 39.22 @.08 1ol 176 PEMK
5975.62 6B.47 G8.20 -7.73 53.15 35.13 1148 39.21 G.ee 18l 176 PEMK

PR
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
i (K| i UNI
Jrm _1 1L JTLm _1 LT
4 B L v 4 B R ]
Peak L ! LWW b !
s T e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeddmBimn B BW B & B 8 o g MedWnBin B BN B & B & a g
1 11550.09 45.84 74.80 -28.16 57.58 36.28 16.39 66.33 .00 === PEAK 1 11550.06 45.63 74.80 -28.37 57.37 38.20 16.39 66.33 0.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
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FCC TEST REPORT

SPORTON LAB.

Report No

. FR452305B

Pol. Horizontal Vertical
1 Leyel dBuVim) | Level{dBuVim)
00 900
iy — (I3 T UL
UL i T LT L1 I T
Peak
o I N T I N T
Avg o i WW 450 i, il WWW
MWWWMMW“’ e mwwﬂw“%w' DA A
00 00
150 1)
18000 7400, 16800, au. 35600, 40000
18000 240, Zﬁmrmmm)nm J5600, 4000 —

Sporton International Inc. (Kunshan)
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FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal
Level (dBuVim)
e e
| \
i B
4 oMl i I
WW 1 N p
Peak .
Avg
200. 300. 400. 500. 600. 1000 30100, 200, 300. 400, 500, 600. 800, 900. 1000
Frequency (MHz}
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Freq Level Limit Line Remark

dBw/m  dbdoul/m B/ dB da/m  dB  cm  deg T mzdew/m  dBdBuv/m B dB d8/m  dB  m  deg

31.49 -8.51 40.88 50.60 1.25 12.44 1 152.22 28.73 -22.77 43.58 35.31 - Peak

26.65 -16.85 43.50 41.94 1.47 16.11 2 300.63 28.77 -17.23 46.8@ 39.61 - Peak

26.88 -17.50 43.58 4@8.58 1.86 16.38 3 392.78 26.99 -19.81 46.88 35.31 - Peak

24.57 -21.43 46.80 34.87 2.74 19.83 4 499.75 21.35 -24.65 46.68 27.51 - Peak

30.44 -15.56 46.88 33.43 4.16 25.78 5 703.83 26.07 -19.93 46.80 29.71 - Peak

31.42 -14.58 46.00 32.26 4.54 26.84 6 881.66 28.05 -17.95 46.00 28.89 - Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305B

<Co-location>

Radiated Spurious Emission Test Modes

Band . Data
Mode Band (GH2) Antenna Modulation Channel | Frequency Rate RU |Remark
2400-2483.5 | 2400-2483.5| CDD 1S4T 802.11BE EHT40 9 2452 MCSO0 - -
1 U-NII-1 5.15-5.25 | CDD 1S4T 802.11a 48 5240 6Mbps - -
U-NII-8 6.875-7.125 |CDD 1S4T 802.11BE EHT20 233 7115 MCSO0 | RU52*4 -
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MHz) | (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result | Remark
802.11BE EHT40 | 9 2484.58 51.67 54.00 -2.33 V | AVERAGE Pass | Band Edge
802.11BE EHT40 | 9 7356.00 42.65 74.00 -3135 |V PEAK Pass = Harmonic
802.11a 48 | 5396.42 49.06 54.00 -4.94 V | AVERAGE Pass | Band Edge
1
802.11a 48 | 10480.00 45.04 68.20 -23.16 |V PEAK Pass = Harmonic
802.11BE EHT20 233 7125.00 67.75 68.2 -0.45 H | AVERAGE Pass | Band Edge
802.11BE EHT20 233 - - - - - - - Harmonic
Sporton International Inc. (Kunshan) Page Number 1 C1-281 of 293
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305B
Radiated Spurious Emission Test plots
1
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11BE EHT40_CH9_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
i
1138 1138
95 95
B FC{PART 15C B FCCPART 15C
5.0 ] 50
iy - "
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 135134 5.77 7400 -16.23 49.97 3LBL 7.05 37.06 6.0 262 159 PEMK 1 245000 115.95 74.00 4195 107.33 3.3 7.19 36.95 6.0 262 159 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
95 95
813 813
5.0 50
FCC PARTA5C (AVG) FCCPART15C (AVG)
iy 1 45.3“«/] \
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 137955 44.26 54.00 -9.74 36.12 32.10 7.09 37.05 6.0 262 159 AVERAGE

1 2450.00 184,36 54.00 50.36 95.74 32.3

719 36.95 6.80

262 159 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
1H|.M(dmlwml
1138 w MMM\'\“
915 W \M
B3
"oy FOC PART 150
0 M. 1
- MW [ARE PR
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249186 63.36 74.00 -10.64 5444 3148 7.7 3683 600 262 159 PEMC

Lol

134

FCC PART15C [AVE)
. T
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2485.% 43.19 5400 -5.71 3940 347 7.6 3684 600 262 159 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-283 of 293
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ssomonas. FCC TEST REPORT

Report No. : FR452305B

1
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11BE EHT40_CH9_2452MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FC(JPART 15C B FCCPART 15C
50 1 W B0 |
" " m SR YT Y At 11 Fy TP RO BT P
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238631 59.58 74.00 -14.42 5137 3216 7.00 37.05 6.0 132 303 PEMK 1 245000 118.01 74.00 44.01109.35 32.39 7.20 36.93 6.0 132 363 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCCPARFASC (AVG) FCCPART15C (AVG)
a8 | mw [R—
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 238631 45.85 5400 -8.15 37.64 3L16 7.10 7.05 6.00 132 303 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.00 106,83 54.00 5183 98.17 3.3 7.0 3693 .00 132 303 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental
1H|.M(|mlwml
HM )“WA”\& ety -
N w\
a5 \‘W
B3
", FCC PART15C
T
650 W“"w ‘ "
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248680 68.02 74.00 -5.98 59.13 347 7.6 3684 600 13 303 PEMC

Lol

134

4| FCCPART15C (AvG)

T T
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 LS8 5167 5400 -1.3 4079 3147 7.6 3685 600 132 303 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-285 of 293
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ssamanas. FCC TEST REPORT

Report No. : FR452305B

Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
i 7 i 7

Peak b i " MWW

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 400400 42.26 74.00 -31.74 63.31 34.17 10.33 65.55 .00 === PEAK 1 490400 4158 74.80 -32.42 62.63 3417 10.33 €555 0.00 -~ --- PEAC
1735608 42.57 74.88 -31.43 6045 35.80 1073 6641 .08 --- PEAK 1 73%6.08 42.65 74.88 -31.35 60.53 35.88 1273 664l 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssomonas. FCC TEST REPORT

Report No. : FR452305B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) o L&4el (dBuVim)
2
1118 !
i1
i3
LT U U-2A N2
48
Peak
125
163
[ 2200. 0. 4500, 5600. 7000
5000 5048, 5096, 44, Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Limit Read At Cable Preamp  Aux freg Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz duV/m dBuv/m  dB dBwV dBm B 4B dB 1244600 11120 -=meme meeee 108.55 L9 7.1 3693 0.0 161 Bl Pesk
1508976 58.85 74.00 -15.15 50.69 3435 10.55 3674 .00 7 5240.00 117,85 -=m-em mmeees 109.28 34.49 10.68 36.52 .88 161  BL PEAK
11ﬂLe\leI (dBuVim) o L&4el (dBuVim)
1134 2
1
i1
i3
50
LN LALECIG) L AL
488 ! J"_,—/J
Av
) 125 '
163
[ 2200. 0. 4500, 5600. 7000
5000 5048, 5096, 44, Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux Freq Level Line Margin Level Factor Loss Factor Factor Renark

Freq Level Line Margin Level Factor Loss Factor Factor

Mz duV/m dBuv/m  dB dBwV dBm B 4B dB
1 5e90.00 46.22 4.0 -7.78 38.06 34.35 10.55 3674 0.00

Mz dBuv/n dBuv/m B B dBfm B B B o deg

98,81 3239 7.0 3693 0.00 161 Bl Average
99.63 34,49 10.68 36.52 .80 161 81 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Horizontal Fundamental
1H|.M(dmlwml
134 \”
915 \W
iy U-HI-A-U-N-2A-ULAI-2C
654 |
M, !
L ANRIL T IS PR
il Aot bbby el
Peak Blank
1§
163
5240 5264, 51 S 5416 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545,14 56.78 7400 -17.22 47.47 3469 10.84 3622 0.0 161 Bl PEM

Lol

134

W [RUERERIN BT
a4 — 1

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5389.38 45.68 5400 -8.32 36.59 34.63 10.77 3631 .80 161 81 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C1-288 of 293
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ssomonas. FCC TEST REPORT

Report No. : FR452305B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
1
138 1138
175 95
"3 i3
= UNHANI-2AUNI-C
850 850
u e s
a8 : M
Peak
0 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
5000 5048. 5096, S84, 5192 5240 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Gable Preanp  Aux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuv/n dBuv/m B B dBfm B B B o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 245200 113,03 ---evm ooeee 19,34 240 7.2 3692 0.0 175 174 Peak
1 569488 59.27 74.00 -14.73 5118 34.35 10.55 3673 0.6 175 174 PEX 2 5240.00 122,16 --eeee eemees 113,48 34.50 10.69 36,51 0.60 175 174 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
fas s z
1
175 95
"3 i3
850 850
UL INICG) LA Z NG
89 T L
Av
g s 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
5000 5048. 5096, S84, 5192 5240 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 593.84 47.86 54.00 -6.14 39.69 3435 10.55 3673 .00 175 174 AVERAGE

Mz dBuv/n dBuv/m B B dBfm B B B o deg
100.54 3240 700 %92 om0 13 174 Aerage
15,02 34.49 10.68 36.52 0.88 175 174 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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swamranas. FCC TEST REPORT Report No. : FR452305B

Pol. Vertical Fundamental

Lol

134 {)\

)

U-HIA-U-H-2A-UI-2C

650 I 1

M0 i it It s A Al M
8 \WWN Wity J‘JY'A f r\“ ,“”A‘VUM MWW WWM‘W'

Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5397.% 59.30 74.00 -14.70 50.19 34.64 10.77 3638 0.0 175 174 PEM

Lol

134

\ U-NA--A0-2-U-HI-2C AV
f

“ B T

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539.42 49.06 S4.00 -4.94 39.95 3464 1077 3638 @00 175 174 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
o 1
Peak s A i s
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 44.55 08.20 -23.65 5B.40 37.48 15.56 66.09 @.00 ---  --- PEAK 1 1p480.00 45.04 68.20 -23.16 58.89 37.48 15.56 66.89 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C1-291 of 293
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Mode Band Edge - L

U-NII-8_6.875-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz

ANT CDD 154T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) il e
1138 13 ! 2
a5
95 3 i
o | Wi P Wil e
8.3
i3 W |
Gl o
w WW
48
Peak 29
125
16.3
163
1000 2800, 4600, 5400, 200, 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 24355 118,71 —----- ---o- 108,12 3.7 7.18 3.9 .00 108 4B Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 523,50 10846 ------ -me 59,80 3449 10.69 36.52 0.00 108 43 Pesk
1 71525 77.60 88.20 -10.60 67.13 35.70 12.62 37.85 0.0 108 4B PEMK 3700708 9.3 s oo BLEL 35.70 1260 7.8 0.00 108 43 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134
1 2
075 075
3
8.3

i3 m ﬂ WIFLGE(AVE)
I WELGE[AVE) 850

i il Byl
s JWW

Avg 325
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
- L 43550 109,39 --ooov -oeoen 9.8 3 T8 6.9 000 18 4 Mersge
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 SM350 99.66 --o--- -eeee- 9.00 34.49 10.69 36.52 0.00 108 43 Average
1 715.60 67.75 68.20 -0.45 57.28 35.70 12.62 37.85 0.0 108 45 AVERAGE 3710708 BLOL -m-es e LA 3570 1260 3185 Q.08 108 45 Average
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samronas. FCC TEST REPORT Report No. : FR452305B

Mode Band Edge - L

U-NII-8_6.875-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz

ANT CDD 154T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) il e
' 2
134 134
95 !
i1 ‘ i
. Wi P Wil e
81 |
i3 Uw
850
850 Lot o bt Kttt
LI
48
Peak 29
125
163
163
1000 2600. 4600, 6400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 445,00 11420 ----- - 1NL% 32,39 7.09 3694 0.00 100 240 Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1523500 118,30 -eeer eee- 10976 .48 10.68 3653 0.00 100 240 Peak
1 7125.60 78.96 88.20 -9.24 68.49 35.70 12.62 37.85 0.0 108 240 PEAK 3O7007.00 99.19 ------ -ees B8.07 35.70 1260 .88 0.00 100 240 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134 1 i
05 Lk ;
813
i3
{\ WIFLGE(AVG)
WEFLSE(AVG) 850
50 \J .
LI WL“WM
48
Avg 325
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
e 1 2445.0 104,10 ------ - 146 3239 7.19 6.9 0.00 100 240 Average
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 5735.00 10920 -moene e 160.58 34.48 10.68 36.53 €.00 108 240 Average
1 715.60 66.46 68.20 -1.74 55.99 35.70 12.62 37.85 0.0 109 240 AVERAGE 3710708 8913 e o 78.8L 3570 1260 3765 Q.00 100 240 Average
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